

**SASKATOON HEALTH REGION**

Saskatoon, Saskatchewan

RUH  USCH  SHR OTHER \_\_\_\_\_

**PHYSICIAN'S ORDERS**

ALLERGIES:

Any PRINTED version of this document is only accurate up to the date this document was developed. SHR can not guarantee the currency or accuracy of any printed policy. SHR accepts no responsibility for use of this material by any person or organization not associated with SHR. No part of this document may be reproduced in any form for publication without permission of SHR.

*SAMPLE ONLY  
Master Copy in  
Printing Services*

DATE	TIME	ORDERS AND SIGNATURE  <b>Antiretroviral Therapy for Premature Infant (less than 37 weeks gestation) of an HIV Positive Mother</b>	PROCESSED				
			T I M E	M A R	I C P	R E Q	R N
		Infectious Disease (ID) consult morning following birth & infant to be seen by ID prior to discharge					
		Notify Positive Living Program at 655-1783					
		Social Work consult					
		Medication dosage based on a weight of _____ kg and gestational age of _____ weeks					
		<b>Total duration of zidovudine IV and/or PO is 6 wks of age</b> <input type="checkbox"/> Zidovudine (2 mg/kg/dose) _____ mg PO every 12 hours; give first dose within 1-2 hrs of birth <input type="checkbox"/> Zidovudine (1.5 mg/kg/dose) _____ mg IV every 12 hours; give first dose within 1-2 hrs of birth. Change IV to PO dosing (2 mg/kg/dose q12h) when infant tolerates feeding					
		<b>For infant born at 30 to 36 weeks gestation</b> At 2 weeks of age, change interval to every 8 hours at the same Zidovudine IV or PO dose.					
		<b>For infant born at less than 30 weeks gestation</b> At 4 weeks of age, change interval to every 8 hours at the same Zidovudine IV or PO dose.					
		<input type="checkbox"/> No nevirapine <b>OR</b> <input type="checkbox"/> Nevirapine (2 mg/kg) _____ mg PO single dose at 48-72 hours of age (if nevirapine ordered <b>AND</b> administered to the mother in labour) <b>OR</b> <input type="checkbox"/> Nevirapine (2mg/kg) _____ mg PO at 1-2 hours AND 48-72 hours of age (if nevirapine ordered <b>AND NOT</b> administered to the mother in labour)					
		<b>No breastfeeding</b>					
		Patient is directed to phone 655-1783 to book an appointment for infant with Pediatric Infectious Diseases at six weeks of age					
		<b>PHYSICIAN'S SIGNATURE:</b>					